

Veratex Inc.
P.O. Box 682
New York, NY 10108

Phone: 212-683-9300

Fax#: 212-889-5573

D Y E O R D E R

To: HORNWOOD INC.
766 HAILEYS FERRY ROAD
LILESVILLE, NC 28091

Date: 04/09/2014

Dye Order Number: 19332

Special Instructions: NAP AS D.O.19180/R0174198
FR FINISH, NEED TO PASS
NFPA 701 SMALL SCALE

Finish Type and Hand: SOFT, NAP AND FR AS D.O. 19180/R0174198

Finished Style Color
V10212-FR WHITE

Color Number C.P.I. W.P.I.
10849B 45 39

Frame Width Greige Yield
2X61"OVERALL, GUM SELVAGE 3.5 LIN

Finished Greige
Weight Style
3.9 LIN V10121F

Put Up
250 YDS 2"OPEN

Knitter Date Shipped Yarn Description
NEW 4/3/14 40/34 DULL NG POLY
20/1 SD BW POLY

SUBMIT LAB DIP (Y/N): NO

SUBMIT HEAD END (Y/N): YES
TO:

AND TO: VERATEX INC.

use the following greige pieces:

Code	Style	Case	Piece	Lbs	Code	Style	Case	Piece	Lbs
45012	V10121F	6-3028	507.00	45012	V10121F	6-3030	572.00		

TOTAL GREIGE LBS: 1079.00

* Please make sure 250 yds roll size,
no small rolls.

Hornwood

INC.

PACKING LIST

ISO 9002 REGISTERED

PAGE: 1

**BILL TO:**023074
VERATEX INC.
P.O. BOX 682
NEW YORK, NY 10108**SHIP TO:**000102 01
VERATEX, INC.
C/O TST LOGISTICS
533 NORTH PARK AVENUE
BURLINGTON, NC
27215

546410

Order Number	Salesperson's No.	Ship Date	PO#		
99532-00	15	05/23/14	19332 TST / PPD3RD		
Style Number	Color Number	Shade	Piece Number	Quantity	Dye Order Number
V10212 FR	10849	WHITE	199851	253.000	CM180463
V10212 FR	10849	WHITE	199852	177.000	CM180463
V10212 FR	10849	WHITE	243327	180.000	CM180463
V10212 FR	10849	WHITE	251142	250.000	CM180463
V10212 FR	10849	WHITE	251143	187.000	CM180463
V10212 FR	10849	WHITE	251144	250.000	CM180463
V10212 FR	10849	WHITE	251145	243.000	CM180463
V10212 FR	10849	WHITE	251146	214.000	CM180463
V10212 FR	10849	WHITE	251147	217.000	CM180463
V10212 FR	10849	WHITE	251148	217.000	CM180463
V10212 FR	10849	WHITE	251149	250.000	CM180463
V10212 FR	10849	WHITE	251150	216.000	CM180463
V10212 FR	10849	WHITE	251151	55.000	CM180463
V10212 FR	10849	WHITE	251152	250.000	CM180463
V10212 FR	10849	WHITE	251153	253.000	CM180463
V10212 FR	10849	WHITE	251154	250.000	CM180463
V10212 FR	10849	WHITE	251155	250.000	CM180463
V10212 FR	10849	WHITE	251156	115.000	CM180463
V10212 FR	10849	WHITE	251157	250.000	CM180463
V10212 FR	10849	WHITE	251158	202.000	CM180463
V10212 FR	10849	WHITE	251159	250.000	CM180463
Sub Totals: WHITE			21 Units	4,529.000	Yards _____ Pounds _____
Grand Totals:			21 Units	4,529.000	Yards <u>1079</u> Pounds _____

QCF06.04
Rev: A

NFPA 701 - 2010 Edition

Fire Resistance Test Results

Lot: cm 180463
Style: v10212frDate: 05/15/14
Color: white

Sample Number	Initial Weight (grams)	Final Weight (grams)	Afterflame (seconds)	Floor Burn (seconds)	Weight Loss (percent)
1	4.73	3.34	0.0	0.0	29.39
2	4.57	3.50	0.0	0.0	23.41
3	4.74	3.89	0.0	0.0	17.93
4	4.79	3.49	0.0	0.0	27.14
5	4.86	3.55	0.0	0.0	26.95
6	4.81	3.44	0.0	0.0	28.48
7	4.57	3.15	0.0	0.0	31.07
8	4.71	3.17	0.0	0.0	32.70
9	4.76	3.24	0.0	0.0	31.93
10	4.83	3.01	0.0	0.0	37.68

Average Weight Loss: 28.67
Standard Deviation: 5.12
Average Floor Burn: 0.0Mean + 3Std: 44.04
Max Percent: 37.68Exposure Conditions: 2010
Testing Comments: _____
_____Test Status: passedTest Burner Initials: jcc
Test Weigher Initials: jccTest Number: 37